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M RIER R SRd Y R TR &2 F23R (The following sample(s) was/were submitted and identified by/on
behalf of the applicant as) :

siﬁlr&ﬁ (Sample Submitted By) : L LB i»3 L2 2 (CHANG YOUNG PLASTICS CO., LTD.)
% ¢ fi.(Sample Description) : STAINLESS STEEL BOWL (% 445 Wpe)
%%"“'?i(Style/Item No.) -
# &5 (Lot No.) -
&1t 7 (Sample Material) : 304(18-8) * 454w (304(18-8) STAINLESS STEEL)
#:¢ p ¥ (Manufacturing Date) T -
% A B (Country of Origin) : o (TAIWAN)
Jz i p #p (Sample Receiving Date) . 2018/09/21
R:EE R (Testing Period) ;. 2018/09/21 TO 2018/10/03

B2 £ (Test Requested)
RRHESpT S FARSEFLEFES RFA AR (102.08.209%4% & 3 5102135014654 3 & )& 7R3, RIFEA
P $RREg % 44, / As specified by client, with reference to Sanitation Standard for Food Utensils,
Containers and Packages (MOHW Food No. 1021350146 was amended on 2013/08/20) to conduct test. Please refer
to result table for testing item(s).

PR % % (Test Results) : # 4R T - F (Please refer to following pages).
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P2 % (Test Results)

B2 R = (PART NAME)No. 1 : #¢ £ B (SILVER COLORED BOWL)
M35 ¥ ¢ Rl R @
PRIE (had P13l iE
(Test Items) (Unit) (Method) MDL (R;SUit) (Limit)
0.
& / Lead (Pb) (%) % |##US EPA 3050B (1996) - 12 ICP-AES | 0.0002 n.d. 10
&35 o / According to US EPA 3050B
4 / Antimony (Sb) (k) % (1996). Analysis was performed by 0.0002 n.d. 5
ICP-AES.

# 3z (Note) :
1. 0.1wt% = 1000ppm
MDL = Method Detection Limit (’% 2 ORERILE)
n.d. = Not Detected (& # ) = -]-*% (less than) MDL
(k)@ ptog El AP A5 fI30 8 Fré%frﬂ? 2%, / The item hasn’' t be accredited by Taiwan FDA.
P e LR A REARE. (This testing report is subject to independent quality control.)

Hﬁ%dﬁﬁi LEIEREPRFEESE P HAEFE L RIE o (The test
report merely reflects the test results of the consigned matters of the
client and is not a certification of the legitimacy of the related products. )
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¥ REYP Ay REHRT O REAFERERPIZ &/, X
(The tested sample / part is marked by an arrow if it’s shown on the photo. )

¥k 44 2 & (End of Report) *x
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